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Primary Care Provider Letter

This letter is for the Primary Care Provider.
Please FAX to primary care provider and give
to patient upon discharge to hand deliver.

For patients greater than 50 years of age who have sustained a low energy hip fracture.

Dear NP/Dr. Date: / /

dd mmm yyyy

Hospital:

Your patient has been treated for a hip fracture which is most likely a result of osteoporosis. This automatically
categorizes them as HIGH RISK for future fractures. Please see the details below that outline care provided and
recommendations for follow-up.

CARE PROVIDED

Calcium and Vitamin D (Vitamin D and Calcium should be taken concurrently)

A recommendation for total daily intake of 1200 mg elemental Calcium through diet and supplements.

Pharmacologic Therapy

Alendronate 70 mg po every week. Your patient has been advised to receive further prescriptions and

A recommendation for daily supplementation with 1,000 units of Vitamin D.
follow up investigations through you.

Pharmacologic therapy was not initiated in hospital. As your patient may be at high risk of another fracture,
please consider initiating pharmacologic therapy as per the guidelines on page 3, such as alendronate, or
zoledronic acid, if no contraindications are present. While each patient requires individual assessment, patients
with creatinine clearance less than 30 mL/min require special consideration.

Patient Education

L] ‘Drug Treatments’ fact sheet. This drug sheet as well as additional information on osteoporosis is available
at www.osteoporosis.ca.

The Winnipeg Regional Health Authority handout “Your Home Safety Checklist” has been provided.

RECOMMENDATIONS FOR FOLLOW-UP

Please consider ordering a bone mineral density test and review his/her fracture risk and integrated
management strategy (see next page for more information). Pharmacologic therapy may be indicated and
should be started if this was not done in hospital.

Please assess your patient’s history of falls and consider implementing fall-prevention strategies.

Please measure 25-Hydroxyvitamin D 3 months after Vitamin D initiation. Measurement of
25-Hydroxyvitamin D should not be repeated if an optimal level (greater than or equal to 75 nmol/L) is
achieved.

Sincerely,

Surgeon’s Name, MD
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Deciding on Pharmacological Treatment Post Fracture

Fragility fracture of the hip or spine or more than one fragility fracture is

Other fragility fractures after age 50 years AUTOMATICALLY HIGH RISK

N\ N

Encourage basic bone health for all individuals over age 50, including: regular active weight-bearing exercise, calcium (diet and supplements)
1,200 mg daily, vitamin D: 800 — 2,000 IU daily, and fall prevention strategies and INITIAL BMD TESTING

e

Fracture Risk Assessment (2010 CAROC or Canadian FRAX Tools)

e N

Low Risk Moderate Risk
All fragility fracture patients are .
considered moderate to high risk Further Risk Assessment
o Factors that Warrant Consideration for
Repeat BMD in 1-3 No additional | | PharmacologicalTherapy: Treat or refer for
years a':g{eassess risk factors | | - Verebrlfacues deniedon Fhor treatment

«Individual older than age 65
+ Individuals with T-score < -2.5

« Lumbar spine T-score much lower than
femoral neck T-score
« Falling 2 or more times in the past 12 months

+ Other disorders or medications associated
with osteoporosis, rapid bone loss or
fractures

WWW. 0steoporosis.ca

Additional Resources:

Osteoporosis Canada Manitoba Chapter
Phone: (204) 772-3498

Fax: (204) 772-4200

Email: manitoba@osteoporosis.ca
www.osteoporosis.ca/manitoba

Osteoporosis Canada Clinical Practice Guidelines available at
http://www.osteoporosis.ca/health-care-professionals/guidelines/

WRHA Staying on Your Feet
www.preventfalls.ca
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Integrated Management Model for Non-Traumatic Fragility Fractures

Encourage basic bone health for all individuals including: regular active weight bearing exercise, calcium (diet and supplements)
1200 mg daily, vitamin D: 800 - 2000 IU daily after age 50 (400 - 1000 for those < age 50 at low risk), and fall prevention strategies.

Age <50

Age 50 - 64

Age = 65 |

¥

fractures

- Fragility fractures

with rapid bone loss and/or

- Fragility fracture after age 40

+ High-risk medication use « Prolonged glucocorticoid or other
+ Hypogonadism high-risk medication use

+ Malabsorption syndromes - Parental hip fracture

+ Chronic inflammatory conditions - Vertebral fracture or osteopenia

+ Primary hyperparathyroidism identified on x-ray

+ Other disorders strongly associated + High alcohol intake or current

smoking
+ Low body weight (< 60 kg) or major

Repeat BMD in

weight loss (> 10% of weight at
age 25)

+ Other disorders strongly associated
with osteoporosis

All men and women |

]

]

Initial BMD Testing <

I Fracture Risk Assessment

\]

Low Risk
10-year fracture risk < 10%

\/

Unlikely to benefit from
pharmacotherapy
Reassess risk in 5 years

Y

Moderate Risk
10-year fracture risk 10 - 20%

Lateral thoracolumbar x-ray (T4 - L4) or
vertebral fracture analysis (VFA) may
aid in decision-making by identifying

vertebral fractures

\

Factors that Warrant Consideration for Pharmacological

T

1-3yearsand <€—

reassess risk

herapy:
Additional vertebral fracture(s) identified on VFA or lateral
spine x-ray
Previous wrist fracture in individuals older than age 65 or
those with T-score < - 2.5
Lumbar spine T-score much lower than femoral neck
T-score
Rapid bone loss
Men receiving androgen-deprivation therapy for prostate
cancer
Women receiving aromatase-inhibitor therapy for breast
cancer
Long-term or repeated systemic glucocorticoid use (oral or
parenteral) that does not meet the conventional criteria for
recent prolonged systemic glucocorticoid use
Recurrent falls defined as falling 2 or more times in the past
12 months
Other disorders strongly associated with osteoporosis,
rapid bone loss or fractures.

High Risk
10-year fracture risk > 20%

or

Prior fragility fracture of hip or spine

or
more than one fragility fracture

Always consider patient
preference

> Good evidence of benefit from
pharmacotherapy

First-Line Therapies with Evidence for Fracture Prevention in Postmenopausal Women*

Antiresorptive Therapy TR ETTE )
Therapy
Type of
Fracture Bisphosphonates Estrogen**
Denosumab Raloxifene (Hormone Teriparatide
Alendronate Risedronate Zoledronic Acid therapy)
Vertebral v v v v v
Hip v v v - v
Non-vertebral? v v v _ v v

For men requiring treatment, alendronate, risedronate, and zoledronic acid can be used as first-line therapies for prevention of fractures (Grade D).
" In clinical trials, non-vertebral factrues are a composite endpoint including hip, femur, pelvis, tibia, humerus, radius and clavicle.

* For post-menopausal women, v indicates first-line therapies and grade A recommendation.

** Hormone therapy (estrogen) can be used as first-line therapy in women with menopausal symptoms.
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